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How do You Purchase Replacement Honda®
Engine Parts for the General 330H Two Man
Hole Digger?

1) Replacement parts, service and warranty support for the Honda® GXV160 engine
used with our 330H Hole Digger are provided by MTA Distributors. General Equipment
Company DOES NOT supply engine replacement parts, with the exception of:

e Muffler and exhaust deflector.

¢ Throttle cable attach swivel fiting.

e Throttle cable.

2) Need a copy of the official parts
diagrams for the engine? Call

MTA at 1.800.264.0225 or www.
mtadistributors.com.

Need help?
Call us at 800.533.0524, or
email: support@generalequip.com.

3) Call MTA at 1.800.264.0225 or
www.mtadistributors.com to order
replacement parts.

4) Need help for anything not related to the engine? Call us at 800.533.0524, or email:

support@generalequip.com.
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5) If you need a replacement operator diagrams for the
330H Hole Digger, it’s fast and easy to download and
print a copy from the LIBRARY section of our website:
www.generalequip.com.

If you have any questions or comments, please feel free to contact
us. Telephone: 800.533.0524 | Email: support@generalequip.com
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Reference PART =
Number NUMBER DESCRIPTION QUANTITY

GXV160-1100 Engine, Honda (5.5 HP)
330-0136-A Cover, Transmission (Includes P/N 6203-2RS-12)
330H-0175 Rotor And Shoe Assembly, Clutch

6203-2RS-12 Bearing, Ball
31040201 Screw, Set, Cup, 1/4-28 x 1/4”

6 Key, Woodruff, 5/32” x 5/8”, Alloy
62060601 Bolt, Shoulder, (3/8” x 3/4” x 5/16-24 UNF)
74020201 Plug, Pipe, 1/8-27 PTF
15051800 Screw, Cap, 5/16-18 UNC x 2-1/4", Plated

AN-960-516L Washer, AN Type, 5/16”, Plated
16050000 Washer, Lock, 5/16”, Plated
18050000 Nut, Hexagon, 5/16", Plated
COV-0411 Clamp, Plated
330H-0020 “O" Ring

5677 Valve, Pressure Release
330-0320 Swivel Assembly
310-0530 Decal, Danger

330H-5030 Decal, Warning
330H-5040 Decal, Choke

SG24-5072 Decal, Ignition
310-5041 Decal, Assistance
210-5021 Decal, Danger
330-5011 Decal, (Model 330 Only)

343-5010 Decal, (Model 343 Only)
357-5030 Decal, (Model 357 Only)

330H-0310 Muffler (Modified)

330H-0340 Guard, Muffler (Modified)

37050300 Screw, Panhead, Phillips, 5/16-18 UNC x 3/8", Plated
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330H-5070 Decal, Weight
16611-2G9-U80 Rod, Choke Lever
17954-2G9-U80 Bracket, Choke Lever
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